q

7—

dlll'.fmq
SERIOUS ABOUT LACING



EMHEIIIIIIIIIIIIIIII

Congratulations
Introduction

Before you begin
Assembly

Safety Notes — IMPORTANT
Symbol Reference Key
Assembly Instructions
Exploded View

Parts List Standard Parts
Parts List Option Parts
ARRMA Durango

EE

Congratulations
A bASD 3y
[FLsHIC
FAILTHIIC
BEDEHIC-FE !
DURITFL YA
#A3L T

REHE

=Yk

AT avIs—IUA K
ARRMA Durango

A
.59.
72.
73.
79.

72.
73.
79.

S

moorbbb

Inhaltsverzeichnis

Herzlichen Gliickwunsch
Einfiihrung

Bevor Sie anfangen
Zusammenbau

Sicherheitswarnungen - WICHTIG

Symbol Schliissel
Montage Anleitung
Explosionsansicht
Ersatzteileliste
Tuningteileliste
ARRMA Durango

mhorbb

A
.59.
72.
73.
.79.

#al ,.’i:E’]ﬂl])\
PNy

¢ %éﬁﬁﬁ:ﬁﬁﬁ
Az

REDM - EE!
W ERPFFSiEA
AHEEDER

IR VEE

— AR AR
MR HESR

ARRMA Durango EZREE

SN

72.
73.
79.

A/ 777772
(17117777



Congratulations on purchasing your new DEX410v4 from Team Durango!
You are clearly serious about racing - serious about winning!

Herzlichen Gliickwunsch zum Kauf lhres neuen DEX410v4 von Team
Durango! Sie meinen es eindeutig ernst mit Racing — ernst mit dem
Gewinnen!

Team Durango DEX410v4 NX—D ZHEASHTES TEVES !

MEIENTEAM DURANGO DEX410v4 11 42 =3 [ BA - 3538 5 Rl o
FUIPHAEHINAT

SLH/IYSAEIY AN

Introduction Einfiihrung 4 > +O& o< 3>

The DEX410v4 was designed in Germany, and tested by some of the
world’s best R/C racers. The list below is a who’s who of world-class R/C
racers, and some of their achievements with Team Durango cars:

Der in Deutschland konstruierte DEX410v4 wurde von einigen der
weltbesten RC-Car Fahrern getestet. Die untenstehende Liste ist ein
Who's who der Weltklassefahrer und einige ihrer Erfolge erzielten sie mit
Team Durango Fahrzeugen:

DEX410v4lE KA Y TTHA v Eh, HRTE MYy TUSRDR/CKS A
N—IZkYTFRrFENFELF, FEIFTNFETIZTeam DurangoZ A +
BATH—% FSATLERICESAN—CBOEMNFELIZHRBES LUV
®TI,

DEX410v4 2 28 id 4 [ T2 e i HI AL 119738, HL i SRR 42 22 il
RIIERTIHRIEE . TRAS SAEIHINR S EIRM L RIK

3.

Before you begin Bevor Sie anfangen & U&IZ  4HAE [T

This manual contains detailed step-by-step instructions to show you how
to assemble and set-up your new DEX410v4 for optimum performance.
We want you to get the most out of your new racing machine, so we
suggest that you read this manual through, from cover to cover, before
beginning assembly. All Team Durango products are manufactured to
the highest possible standards, so should you find any parts difficult to
assemble, please check that you are assembling them correctly.

If you don’t follow these instructions exactly, you may damage parts of
your DEX410v4.

If, for any reason, you decide that you do not want your DEX410v4, you
must not begin assembly. Your DEX410v4 cannot be returned to
your Team Durango dealer for a refund or exchange if it has been fully or
partially assembled.

Diese Bauanleitung beinhaltet detallierte Step by Step Anweisungen,
die lhnen zeigen, wie Sie Ihren neuen DEX410v4 zusammenbauen und
einstellen missen, um die optimale Leistung zu erreichen. Wir méchten,
dass Sie das Maximum aus lhrer neuen Renn-Maschine herausholen
kénnen und bitten Sie, diese Bauanleitung vorn bis hinten durchzulesen,
bevor Sie mit dem Zusammenbau beginnen. Alle Team Durango Produkte
werden in den héchstmdglichen Standards produziert. Sollten Sie ein
schwierig zu montierendes Bauteil finden, priifen Sie bitte, ob es sich um
das richtige Teil handelt und ob Sie es richtig montiert haben.

Wenn Sie lhr Fahrzeug nicht nach der Bauanleitung zusammenbauen,
konnten Sie lhren DEX410v4 beschadigen.

A/ 777772
(17117777



Wenn Sie aus bestimmten Griinden Ilhren DEX410v4 nicht haben wollen,
mussen Sie ihn nicht zusammenbauen. lhr DEX kann nicht von lhrem
Team Durango Handler zuriick genommen werden, wenn das Fahrzeug
ganz, oder auch teilweise montiert wurde.

DY =1 FILTIEIDEX410VADFAIL CTIZTHELHREZER TV T/NA R
FYTTITL., BIZTRED/IN A —T U REFIEHIMEIAEETHL
TWET, FEREINETOL—I 09I EF—BREETEL<H
LWTSUTIDT, HMHNCERY S ATILEER—CHEENDIEES
BHLET ., Team DurangoDETHI P UIEEVNREETEDTICEE
SNTWBAE. F—HIIOBEIZS F M ITAHEKLGWNISEICITERRAE
BYDFIETHITOENTWSIMNERLTLESLLY,

RERBAZAE Y ICH T 21T AN o 1=154E . DEX410v4D/S— Y #1Hi8
FEENANHY FET,

B—. ASHMDEHTDEX410v4E R G SN B IEE(CITMIL E R DAL
TLZEL, DEX410v4IEZDEERIT—ETHHITO N TN LR
£ - RBUZIF—URLENFRBADTITEFECIESLY,

AUl PBA VA AR SRS, BRI U BB, RS
EA BRI R e . RAIA BRI B T I dafk voe, Al
VITEITARZHARTT, 35 55 e VR B B AR SR . T Team
Durango#ft /& LATRZ (2 P ARAEIN LR, BrbL, Afox Bl dse bA
ARAT T BRI A, A FEAZ T RS R U A 5 A 2, e 10t DL IE W R L 07
Ew SR

Fr A LAUL B P LA 7 sk T ek 02, & DEX410v4 A fg 2 R4
R I 2R 26 7 2T S BN 0 ZE 4545 -

085 PR 9 e T SR T 7 BRI S IDEX410v4, I3 2045 AR (e 4l 2 5h 1
F A it Team Durango (110 352 7 #4145 o 220 3 4k 114977 i £ e B8 J6e BB i

DT

4.

Assembly Zusammenbau #H3L THIIZ 4%

Contained in your DEX410v4 box are different parts bags. Each bag
is marked with a number. Within each bag are all the parts required to
complete a build-stage of the kit. As noted in ‘Before you begin’ (above),
you must ensure that you only open one bag at a time, following the
correct sequence of assembly.

Before starting each build-stage, check that you have the right quantity
and size of items for the build-stage. To assist you with the assembly of
your DEX410v4, we have included full-size images of all the hardware
parts laid out, so that you can place items on top of the images to check
they are the correct size/length. Other items, such as those found on the
mould tree, are also shown, but are not full-size.

Der Inhalt Ihres DEX410v4 Baukastens enthélt verschiede Teile-Beutel.
Jeder Beutel ist mit einer Nummer markiert. In jedem Beutel sind genau
die Teile, die sie fiir den Zusammenbau eines Bauabschnittes bendtigen.
Stellen Sie sicher, dass jeweils immer nur ein Beutel gedffnet ist, folgend
der Baustufen.

Bevor Sie mit dem Zusammenbau beginnen, stellen Sie sicher, dass alle
benétigten Teile im Beutel enthalten sind. Um lhnen zu helfen, haben wir
alle Teile in Originalgré3e abgebildet. So kénnen Sie lhre Teile im Zweifel
auf die Abbildung legen, um die Gré3e/Dimension zu priifen. Andere
Teile, wie Teile eines Plastik-Baums sind auch zu sehen, aber nicht in
voller GréB3e.

A/ 777772
(17117777



DEX410v4D AR v U XZIFZNZTNDHI TR T v FITH Liz/i—UR
YIMASTEYVET, TNTNAD/NA—IYNRYTIZFBEENIT—VSh
TWEY. BNYTICEENENOBIRT—DITE Lo/ —Y BB E
BREFNRr—OEhTWET, FRMRT—DITBREG/IR—YNY T
FRHERFy FICHE LT LTSS,

BHILRT—CEFMBT BANERT 2/ —YDBBERA > TS
BLTLESL, AGRABICEBZNA—VYDOEYPKRERZLEHL TLE
T ELLVI—Y (B X) HESHRRIEIFZEICIE I DERIZEED
N—=YEEREHLEDIETHERENARETIDTHEALTIIESL,

165 IDEXA10vA 1R [l 0% P 045 3 4 50 F G . RE 2R AT bR
R, R AL A LR TR AL .t [ 4
D11 BTHRE], TR I AR A ST AR, IR
PR AT LR«

E 2 A, SR TR 5 U AN S B R — . N T
B O P B 45 58 BRDEX410vA R AL, AT AE B BNt 5 Z 15
PRI HIRI R B, DB L 24 A T e TR AE .t TR %
PRI i K B2 TR, BT RS AR R R A 2 ASEBREL 5]
JEH

THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For
anyone under 14, adult supervision and assistance is recommended
when building and operating the kit.

This kit is a high-performance radio controlled model racing product and
could cause harm and personal injury. Team Durango Ltd accept no

5.

responsibility for any injuries caused by using or making this kit.

This kit is designed for use on r/c car race tracks. It should not be used in
general public areas. Team Durango Ltd accept no responsibility for any
injuries caused by making or using this kit.

Please read this manual carefully to understand which ancillary items
(tools, electrics, electronics etc) are used with this kit. Team Durango Ltd
accept no responsibility for the operation of any such ancillary items.

It is entirely the owner’s responsibility to ensure this product is in good
working order before operation.

Many of the items in this kit are small enough to be accidentally
swallowed and are, therefore, potential choking hazards, making them
potentially fatal. Please ensure that when assembling the kit, you do so
out of the reach of small/young children.

All liquids etc contained in the kit are not intended for human
consumption. Should you swallow any of the fluids supplied with the kit
(such as shock oil, differential grease etc), please consult a physician
immediately. Some of these liquids etc are flammable. Never smoke,
cause sparks or excessive heat near these items. Team Durango Ltd
accept no responsibility for any injuries caused by any of the parts
contained within or required to make the kit.

Never touch rotating parts of the car as this may cause injury.

Do not run your car in poor light or if it goes out of sight. Any impairment
to your vision may result in damage to your car or, worse, injury to others
or their property.

As a radio controlled device, your car is subject to radio interference from
things beyond your control. Any such interference may cause a loss of
control of your car, so please consider this possibility at all times.

A/ 777772
(17117777



Sicherheitswarnungen — WICHTIG

Dieses Fahrzeug ist kein Spielzeug

Dieser Baukasten ist nicht geeignet fiir Jugendliche unter 14 Jahren. Bei
Jugendlichen unter 14 Jahren muss eine erwachsene Person flir den
Zusammenbau und den Betrieb des Modells anwesend sein.

Dieses Modell ist ein Hochleistung Wettbewerbsfahrzeug und kénnte
erheblichen Schaden und Verletzungen hervorrufen. Team Durango
Ltd dbernimmt keinerlei Haftung fiir eventuelle Schaden, die beim
Zusammenbau, oder Betrieb des Modells hervorgerufen werden.

Dieses Modell ist fiir den Betrieb auf Rennstrecken ausgelegt. Es sollte
nicht auf 6ffentlichen Bereichen betrieben werden. Team Durango Ltd
libernimmt keine Verantwortung fiir den Zusammenbau, oder Betrieb
dieses Modells.

Bitte lesen Sie die Bauanleitung genau durch, um sicherzustellen, welche
weiteren Werkzeuge, oder Elektronik zum Zusammenbau und Betrieb des
Modells notwendig sind. Team Durango lbernimmt keine Verantwortung
fir den Gebrauch dieser zusétzlichen Gegenstdnde.

Flir den einwandfreien Zusammenbau und Betrieb ist Modells ist alleinig
der Besitzer verantwortlich.

Einige der Bauteile sind sehr klein und kénnten eingeatmet werden,
was Erstickungen hervorrufen kénnte. Stellen Sie sicher, dass keine
Kleinkinder in die Ndhe des Arbeitsbereichen kommen kénnen.

Alle Flissigkeiten des Baukastens sind nicht zum Verzehr geeignet.
Sollten Sie eine Fliissigkeit versehendlich verschlucken, begeben Sie
sich sofort zum Arzt.

Einige Teile des Baukastens sind leicht entziindlich. Rauchen Sie niemals
beim Zusammenbau und Betrieb dieses Modells. Funken kénnten
Teile des Modells entziinden. Team Durango Ltd idbernimmt keine

Verantwortung fiir Verletzungen, die wéhrend des Zusammenbaus, oder
Betrieb des Modells durch diese Dinge hervorgerufen werden kénnen.

Beriihren Sie niemals rotierende Teile des Modells. Dies kénnte
ernsthafte Verletzungen hervorrufen.

Betreiben Sie niemals das Modell bei schlechten Licht, oder wenn
es aulBler Sichtweite ist. Jede Stérung lhrer Sicht, kann lhr Modell
beschédigen, oder schlimmer noch, Personen, oder Eigentum
beschédigen.

Als ferngesteuertes Modell kann Ihr Modell Interferenzen ausgesetzt sein,
die die Kontrolle des Modells stéren kénnen. Jegliche Interferenz kann lhr
Modell auBer Kontrolle bringen. Bitte beachten Sie stets diesen Umstand.

COFYMITIETIIHNFE

AHROHREELHIT14RULTT ., 13BLUITOEFHAHENL - ZFEAIC
BEEEICIINTREEDES - HMOTTEEELEH T ZELY,

AESIEHELEFADS SAar FO—ILA—TT, FEAAEES
VETELEREEZTEHIENNHY FI ., Team Durango LtdIFAREF w40
o, FARABPICRELEZVDLDEGSZFRICHLTERZASLOTIEHY
Ft A,

AEZKEH—Fy FETEITISTFAS oSN TEY 2 F#DOBFT (AF -
BHIS%) TOETICETBELEEA,

MMANCAY = aTILESHIATEE, EOLSHIE - /—YHBREH
IBfE L TS, Team Durango LtdIZ#AZIRFICER LI=TEZHIZ L B
MEBRE - BEICRLTEEZZEASLOTEHY FE A,

T

(17117777



ETRNCEBTERBEROF v I &7, KEEZHERE L THSETER
BLTLEE, RCOA—DEFTFETEEHROEFEDORIZITo>TL
] AN

AERBIBHEDNSGENR—VEEATEY ., BRLFT EERDOAHEENE
NHYKRERBKRTYT, HIDKRICIEDBT/NESLEEFHROFOBIELE
FICHEFEL TS,

RERICEENDIBRE - TOMTEHTIEHY FR-A, AH—h D

(aviFtAIL., TITIYRE) ZBRLEGEICET CICERMDZ
WEZITTLLESL, —ORKIIARETT, KR - REEDITZY
BIFAN=Y LIEWWVTL £ &L, Team Durango LdiZF v FZ&EN S
N—YDOREETAST-LHIELEHK - BEICHLTEEZEZAESLOT
IEHYFEEA,

EEEL TWE/RA—YVIZRHEERET E2BNALHY T O THEI SN L
TLEEELY,

RICHA—HERDNZAT 2 =B ECEEVAY O TOETIEZERTT
DTHEPHLLEEL, BROBVRKETETERTET EETHOR/IC
h—EWEBELEY, AICEREADLERLY. BVERRT IRENH
YEFTDTI CIZETERIEL T ZELN,

RICH—DETHEINEMNSHEE ONEBRFICEIYRCHA—NIV F
O—I)LZRSBERENBIZHY EFT, RCA—DETHEIBIZERESE
RAEDRKRMEEERBLEASETLTLESEL,

P el LE |58 S e

AP AERT IS LT L, HEREReEEAE KT 2T
KL, EOALEART A3 SERIERT, A R AR R LABI AF AR A 1 i Bl st
&

7.

A= A TERE B AR Y, R T R, A R B AN 2,
A GG AT AR . Team DurangoXt-TATA] AN 2 41 25 sl A Lt ik
HI RSN AL 5T

AP b R L S I A AR BRI T R (S8R5 . A CE — M T s A A
A7 i . Team DurangoXf TATAR A 4485 itk s 13 S A BATAT 514 E .

W5 55 L PRI TR U A5 o T A AR A S AR B T R B 7 0. Team
DurangoXy T £ 4 ) T B 2 AN 244 Fl i sl i 7 A AS BAR A 53 4E

AP SERRPERER I, VA F RN AR T

BT EEF R BN, ATRESHRAIIAE & MG RS 5 4L
e A A, W PRSI B DL AR A

P ISR, 2R (T IS AE A LLBT Sk o

AT TS Z BT A, PR AR PTRER ST AL . A AR ) TR
BB &, T S5 N E R BRST BAL SOR PR B . BRI R B A, 152
FEGUTTHR G 55 B, B AT £ 51 R B BB KAEIAT 9. Team
DurangoX} TR AN 24 F LB i T i B 1 B RS AR A 54

W ZITE G LA A2 Bl Y AR A O T AT A o I TARERAS R T
AL, ERATREAS IS RS R 1 2R AR m s A A i R

BT RBP4 TT B S AR T S P 2 ] £ FRLB RS T

XL P YR AT BE S IE BRI I AR e A, T ST AR A ™ AT, s
HE TR

S/ IYS ALY N
Ve carrr

(17117777



SURLY TP LR

Symbol Reference Key Symbol Schliissel
The symbols below are used are various stages throughout the build of your

kit. Paying close attention to these symbols, and following them properly, will

30 51 550

TRDOPoRIL GES) FFxy MIMOBRT—CTEASNATOHEY,
FYFEELKHEITEIAITINOED D URILISERE LGN SHIZESD

ensure your kit is built properly.

TS,

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen

wiederfinden. Bitte achten Sie auf diese Symbole und folgen Sie den
Anweisungen, um einen korrekten Zusammenbau lhres Modells zu

PR P IS5

F AR HEA T B

| TR ANE R/ T X L
B E . EMHEIERT S 38R, K EhE EmH e B R T

gewaéhrleisten.
Symbol Description (English) Deutsch Japanese Chinese
i SHAELE E S oY
Assembly path of one Zusammenbau-Linie von QAT < FE ﬁ%@%/lﬁﬁ(hﬂiﬂ
item into another einem Teil zum anderen BT AWt
Press/Insert one item into | Einsetzen, oder einpressen . . Sk HE LR /15 1R
] A ~ l ~
another eines Teils in ein anderes (FHRL/HLRAL RENEHALE
|4—}| Length after assembly Lange nach Zusammenbau | £ & HBEEMKRE
> |« Gap between two items Spalt zwischen zwei Teilen | RFR TP LEHE RS
. . Folgen Sie dem - g
- Follow arrow for direction Richtungspfeil beim I THOARITEER KBRSt T

of assembly

Zusammenbau

LTTF&W

D@3

Follow steps in this order

Reihenfolge beachten

IBFFIZfE>TL =&
L

TR Y

O/X

This is CORRECT / This
is INCORRECT

richtig / falsch

ELL / BRY

IETREF/ HiR 07 2

Gear grease Getriebefett FFHTUR T
Differential Grease Differentialdl 3; [t ZEHH
Thread Lock Schraubensicherungsmittel | =< 0w & %I 0B 22 AR

E Pay special attention Besondere Bedeutung ﬁ(:iiﬁ LT /N b FE

i Remove with a file Mit Feile entfernen )f?:— ; ;C:Hy VRN T B T T
Not Included in this kit Sriﬁp;ignBaukasten ;L?C);: Lj ggzﬁi ?';Z%K@é\ﬁtlﬁ
) [semre Y | Kemonana vefeigen | T ereEon | R




Motor

Required items (not included in kit) Double-sided Tape Cross Wrench

Pinion Gear

LI-PO Battery Omzmm  OMamm
Shock Oil
_
Transmitter LI-PO LI-PO =1

Needlenose Pliers Differential Grease

Hex Driver

e M1.3mm / M0.05inch
® M1.5mm ®M2mm @M2.5mm

l

(A7 L L
dlll'ﬂllfﬂ



T

(17117777



ssembl struction

e

A/ 7777
(1T IITAT7




BB 10X15X4
601003x2

CH M2.5x27
210037x1

12.

Base setting should
be fully tight and
then loosen by 1/4
turn, then adjust from
there on the track

.

210037

Compress spring with
pliars before assembly

210037

é’J Thread Lock

‘l 390006

210036

310031

310020
310031

210036

10X15X4

Molybdenum Grease 601003

DENA10*

A/ 777772
(1T IITAT7




m 4mm
310004

e.9)]
-l | \
E-Clips 4mm \\ \ \

M 5X10X0.8
001x4

5X10X0.8
330099

W 310030

310030

IM 10X12X0.1

0033x2 5X10X0.8
IM 10X12X0.2 709001
0034x2

S
3
S
3

H
1
H
1

330099
310021

BB 0X15X4
01003x4 £7Imm

Gear Grease
‘MI 390005

5 |DENG10% dm



M2X10
m2x10 §T 704008
I7o4oos I /

EAC | 1 i

|
T

o |

SHIM 4X8X03
709002x8 2
310001

CS M2X10
704008x8 4X8X0.3
) 709002
—N (P 310290
= : 4X8X0.3
AT 709002
A
F GEAR 14T
001x4 4X8X0.3 @ \/ 310290

709002
Fill with 1.5g
| O AX8X03 of diff fluid
~)) 709002
310001

D
31

om

310290

DIFFERENTIAL OIL

i Front 7000CST

Rear 3000CST

75.7”1

(1T IITAT7

14 (DENGTO*



&

2.0mm

701006

QG ==

FRONTx1

© ?@/@/@ REARx1

BB 5X10X4
601002x4
\
FOR A DETAILED BUILD GUIDE, VISIT:
www.team-durango.com/410gearbox

J
FRONT e 1:1
w ‘ ( - N
310426 » N >< |."l (O]
REAR " 84mm | v >
310424 D I
L1l ¢ ”
W e ! 70mm | J

15. nEx41nV4 d%qﬂ



7
.zm 2.0 mm
G

O (=

BH M3X12
705004x6

FOR A DETAILED BUILD GUIDE, VISIT:
www.team-durango.com/410gearbox

FRONTx1
310458 REARX1

310458

Gear Grease
WL 390005

16. nEx41nV4 d%qﬂ



|
v
@ D: 320040

¢S M3X8
704006x6

CS M3X6

704004x2

320002 320004

320040

M3X8 i

704006

M3X8 l

704006
340019

310156

340019-6

705014 2.0mm

A/ 777772
(1T IITAT7

AT



| BAG |

|

v
A

704004x2

© )=

CS M3X10
704007x2

l

M3X10
704007

14
/ 704004
2.0 mm

.18. nE"41 P d.l’lél"!zz’lqﬂ



CS M3X8
704006x3

9=

BH M3X10
705005x1

Ol

N M3 LOW
715001x4

© Dpum

Ball Stud
7mm Lon
330602x

2.0mm

FRONT

310458

d

330375

330006

715001

2.0mm

330602

320003

M3X8
704006

Thread Lock

390006

nv4 R/ Z77772




CS M3X8
704006x4

© )=

CS M3X10
704007x4

© )=

CS M3X12
704003x2

&

2.0mm

M3X8
704006

330003

M3X8
704006

330003

20 DENGIO™

T~

(1T IITAT7




21.

&

2.0mm

330025

330009

DEXA10™

T~

(1T IITAT7




M3X8
705002'
M3X12

705004

N M3 LOW
715001x2

320003

o

705002x4

Q=

BH M3X12
705004x4

® ®

705002

CS M3X18
704001x2

€S M3X25
704002x2 LA
2.0mm

.22. n 141 pe d.l’lél"!zz’lqﬂ



N
il

@ U

SHIM 3X6X0.5
709032x2

Ood

PIVOT BALL
A-ARM
330037x4

© )=

CS M3X8
704006x2

45mm

—

o406 |

330004

709032

o9

330037

M3X8
704006

230037

2.0mm

23 DENGIO™

T~

dlll'ﬂllvﬂ




i

PIVOT BALL
A-ARM
330037x4

Q=

BH M3X5
705006x1

© [

DS M3X12
701001x2

.24.

52mm

v

330405 |l

330307

330624-2

/‘ 390024-2

330037

330309-3

705006

330624-1

M3X12
701001

2.0mm

DEX410™

A/ 777772
(1T IITAT7




.25.

27mm

320009

320244

\0009

310458

DENA10*

T~

(1T IITAT7




_BAG_
F
Q=

BH M3X10
705005x2

—

Y

stooos

26 DENGIO™

T~

(1T IITAT7




O |

SHIM 4X6X0.3
709010x2

BB 4X7X2.5
601001x4

© =

BH M3X8
705002x2

27.

2.0mm

340007

‘ 340007

340003 @
é 708015

M3X8
705002

M3X8

705002 340019

4X6X0.3
709010

é 4X7X2.5 340007
601001

4X7X2.5

601001

-)

340005

4X7X2.5
601001

340006

DEX410™

R(Z/

(7L L
d”l'ﬂllﬁ”




330033 .

M3
715001

2.5mm

3X6X2.5
602001

M3
715001
M3
3X6X0.5 715002
709032
3X6X2.5
602001
& M3
L
. 340001
M3X6

330602

M3X10
2.0mm 704007

330602

@ 330591
v' 330591 ' 701014
HIM 3X5X0.1
09018x2
‘330033
SHIM 3X6X0.5
709032x1
i > |«

@ “ 1.5mm

BB 3X6X2.5

602001x2

o m N M3HIGH
PIVOT BALL C 715002x2
330033x2

@ b N M3 LOW

S M3X6 715001x2

704004x1
© )= s M3X14

701014x1
CS M3X10
704007x2
@Thread Lock
390006

Ball Stud

7mm Long

330602x2

.28.

DEX410™

A/ 777772
(1T IITAT7




"23-Sanwa / KO / JR" "24-Hitec" "25-Futaba"

2.0mm

SHIM 3X6X0.5
709032x4

3X6X0.5
709032

© )=

CS M3X8
704006x2

© =

CS M3X10
704007x2

[ M3X8
3X6X0.5 705002
709032

340007

M3X8
705002

© (=

BH M3X8
705002x6

m3xio i
704007

M3X10
704007

.29. n 141 pe d%qﬂ



© =

BH M3X8
705002x2

9=

BH M3X10
705005x2

T~

(1T IITAT7




4217 =247 87 13,43(12,64(11,94 11,31 10,74 10,23 |19,77 |9,34 |8,95 |8,60 | 8,27 (7,96 | 7,67 |7,41 | 7,16

m DEX410v4 Gear chart
Internal | Spurgear | Pinion
il

31 (DENGID™ TS,



.32. nEx41 P d%qﬂ



__H3 [pg

[ BAG |
0l |
9 =

BH M3X10
705005x2

.33.

2.0mm

340019

340019

DEXA10™

T~

(1T IITAT7




m 3X3
701004

| BAG |
H @ 7% J15mm
‘QQB'*

310113 y

@

©d

SS 3X3
701004x2

v

FRONT

le

: 310438

77mm

i

u Thread Lock
.l 390006

.34. nEx41 P d.l’l%’lqﬂ



_BAG | Hoos
H | L 83 ;<n
“‘E"’

310117

©

SS 3X3
701004x2

310113 , AN

@

REAR
l, 61mm J
N 'l
310439
B o

.35. nEx41 P d.l’l%’lqﬂ



SHIM 5X6X0.9
310032x2

@

BH M3X10
705005x4

BB 5X13X4
601017x2

© Spum

Ball Stud
7mm Lon
330602x

.36.

Pl 1

|
O || note

715001x2

330312-2

fix
= Thread Lock
.] 390006

RIGHT 330327

LEFT 330328

330602

340071

715001
™

330602
340004 A\'/
390024-1

390024-2

‘ 390024-2

340004

2.0mm

FRONT 77mm

DENA10*

A/ 777772
(1T IITAT7




SHIM 5X7X4
714001x2

BB 5X10X4
601002x2

oL

BB 5X13X4
601017x2

© Spum

Ball Stud
7mm Lon
330602x

37.

@ Thread Lock

.l 390006

330602 ﬂ

4

330312-2

&

2.0mm

340071

Left

5X7X4 O\
714001

5X10X4
601002

X2

REAR 61Tmm

DEX410™

T~

(1T IITAT7




@ (=

BH M2.5X4
705029x2

230037

<~ YN
S
e

230037

10 DENGIO™

T~

(1T IITAT7




BH M2.5X4
705029x2

G ¢

390024-3

1.5 mm
e 1:1_ 705029

28.8mm

230036 | |

30 (DENGID™ TS,



40.

To achieve the optimum turnbuckle assembly,
follow this step-by-step guide and you will build
the perfect linkages. Prior to assembling your
turnbuckle linkages, apply a small amount of
silicone grease directly to the thread area of each
turnbuckle linkage.

Step 1: Thread the ball cup onto the turnbuckle.
Continue until all the turnbuckle linkage thread is
inside the ball cup shaft.

Step 2: Unthread the ball cup from the turnbuckle
completely. This will fully form the internal thread
pattern inside your ball cup.

Step 3: Thread the ball cup onto the turnbuckle
once again, and continue until you reach the
specified length for front, steering and rear linkages.

Step 4: Attach your assembled turnbuckle linkages
to your vehicle and make any final adjustments with
the supplied turnbuckle wrench.

330591

GES = QD

330129 330591

FRONT 2Tmm
L === (0B

2Tmm

X1

!

STEERING

22mm

X2

l

REAR

20mm

X2

|

DENA10*

)

R/ 777
(1T IITAT7




41, IDENGIOY e e



42. nEx41 P d.l’lél"!zz’lvﬂ



K6 [ps
_BAG_ 2.0 mm _ |
I N

¢S M3X8
704006x6

310038

320003

: @9

M3X
704006

43. nE"41 P d%qﬂ




| BAG
L
Ol

SHIM 2.6X5X0.5
709009x4

® ==

BH M2X5
705008x4

o

o-ring 2.8X1.9
330609x8

44.

(33

330590
/7 2.6X5X0.5

709009

1.3 mm

%\@ »330609

FRONTx2
REARx2

FOR SPECIFIC SHOCK SETUPS PLEASE )
VISIT THE TEAM DURANGO WEBSITE
www.team-durango.com/in-the-pits.php )

I 330011
/ 330609

330312%;;0011
330027

b

a8 Shock OIL
-

Front 400CST @Thread Lock
Rear 300CST W 390006

FRONT

- (Front)
330590-3x2

330154x2

=! i

330257x2

REAR

(Rear)
330169x2 330590-4x2
330258x2

DENA10*

T~

(1T IITAT7




r77728

(A7 L)L
(LLLELLLIT L

d"'

DEXA10™

45.



M2X5
008x4

5

o-ring 13X1
330160x4

46.

@

330013

N

NOTINC

s Shock OIL

-
Front 400CST
Rear 300CST

&

1.3 mm

M2X5
705008

330013

DEX410™

ﬁﬂlll

(1T IITAT7




OBR

N M3 HIGH
715002x4

O (==

BH M3X12
705004x2

@

BH M3X23
708010x2

A47. nEx4 pe d.l’lél"!zz’lqﬂ



N M3 HIGH
715002x4

708010

"3

DEX410™

A/ 777772
(1T IITAT7




© )=

CS M3Xé6
704004x2

49.

M1
| BAG BB
&

320003

2.0mm

M3X6
704004

;\ '}.‘i
oA

DEMT V2

TR~

(1T IITAT7



1 i;;) O ‘\f_//
= =5F
7\ —~

50 DENGIO™




BH M3X8
705002x2

O]

SHIM 3X6X0.5
709032x2

2.0mm

.51. nEx41 P d.l’lél"!zz’lqﬂ



© )=

CS M3X8
704006x2

320003x2

2.0mm

| 480003

DEN410* A%

(LLLELLLIT L




402030

.53. nEx41 P dll’lél':'ﬂ';’lvﬂ



m Front Roll Bar Installation

BAG
0

S M3
0100

=0

S
7

E
>

2

=U

SS M3
70100

N

X2

CS M3X8
704006x4

@

BH M3X8
705002x2

PIV
330

.04.

(OPTIONAL)

ANTI ROLL BAR REAR 1.5mm

701002

0

M3X8

704006
O

M3X8

704006

705002
SWAY BAR W
330033 18mm
FRONT X2 / &
330203 330330 334593 2.0mm il'l;r;:)eoa:)cLLock

R/ 777
(1T IITAT7

DENA10*



Rear Roll Bar Installation
(OPTIONAL)

N
ANTI ROLL BAR
REAR 1.5mm

BH M3X6 1.9mm| msxe
705001x2 705001

330003

@ q: M3Xa M3X6 330003
BH M3X8
705002x2 701002 705001
mixs @
B 701002
SWAY BAR 11 o
330003x2
330033 18mm
PIVOT BALL C X2 /
330033x2 REAR 330330 2.0 "' Thread Lock
-
330293 330293 Hmm W 390006

.55. nEx41 P d.l’lél"!zz’lqﬂ



.56. nEx41 P dll’lél':'ﬂ';’lvﬂ



£10Z *PY1 06UBING VWYY © WO 0BURNp-weay MMM

l LACEH
ADVHIAVY

EEHE % FEGE
[ Jeeewr aasasa [ ]
[ voumsoasnmarwno 6 wH3& HEE¥ SLINSIY

ek
Tr&X—1 IWIL

7 ooo O amz [J amy
4 5 4 = ] [
i = E33 S31ON ey el Adod
i I i 1} 31vdanis []
i@& R AU—pk 133IHM ¥ saas [
, i ENEN
[E 4 N—6<S L¥3SNI EINJTG  NOLLISOd

NAZGQ)ZC dNNOdWOD

RSS! avayl
, | w
NRec anvus —LR)
o | 0w ]
[]Nnoauvd [0 aomv HEy o
mm @m @m@m A)& mu——?—. 7 [JorLsvid TH_”E?.E 4F<¥=A ¥V3ID NOINId

L ]

o T =
W0a WIS [] LFMYL V3D UNd:

. —

Fyog o8 [] [ww ] [ww ] 3dAL Qvd ¥3ddI1S [ww ] [ww ] W Vih —&—3 HOLOW
E23 S3LON
CTR—
e E
LAz +HLONIT
= T
<J¥Aa NOLSId

12 EIRE=t2+- £

R L1 *d00dAd INOGHSIM

=

AV¥GREZ  "LM 110

fw ]
WHED E:
N—0nc *AVO0T13ud
Lo ]
o]
N<QMn aNnog3d

L ]

™ Ar¥cs
2304 [ ]| [
] )
WERE R — NOUITIV.A 3dAL BNIM | ®<ak 19NV u3m
GREZALN  SHOOHS HYIY 3 O ( ==m= fow ]
w_ k w W
/ 1 o LHOT3H 30TY

3408 WIS []

F¥og 918 []

ERhEaY 3
GR—AFEAGY NI UVE AYMS

Eri—

HEHY
—AICAGY
12
EE HIE K
GEZ " O
A ¥GREZ LM 110 MrECcE

CrR—
WEER |
N—0nc *AVO013dd

Lo ]

e

NZQMN aNnog3ay

=

(23 (I=4 SONI¥dS

HEmE 4RI

GREZ NZ0OC SHIOHS INOYd

— o — i
< E% ) :£7<C SNOILIONOD AUNVAZEZGEN dI¥D X} AY—C 3ZIS XOViL
_H_ g i BErEN BT
B dwaLr FN<VvE INIAT

[ | 2H e
=)}y AWVYN

VOIN 223 20 —2CRL463 [ ] 48 a4

113HS dN11S




etoz

PY 0BULING VWYY © W0>0BURINp-wedY MMM

H_ 35400 ¥130 340 ENVONNY _H_ YNOLNY SchiL yETIE i
AWIL IDVH dv1 1s3g

NAON ¥0L N SebiL. LEZSLINHOSHONO
dvi

[ tison Tonas ™ [ "“Noilisoa suairivnd. IMLINS3Y ONNYIIZINNA S1INSTY

SINDUVWIY N3ZILON S3LON
im:.zi mm,v._mu_ ._mm:L
imwmsoz zmoﬁjzm ._.zmmzmi
me:n_ wzsxu,m:z nz:oaz.uui
ﬁmomn_ JE,D%_ nqu
Wzoﬂ_,qz mmjm,_._.mmmx nz<zmi

4y | 1NOYd

SNINd N334 SIYAL

NOLSId

155
3LISODSIA

anog3y

D

SINDUVIWIY

€
E

”YN3NONOT

Ele
EE
8
2
E
=
g
=
a8

|

S1d0Ss3y

N3ZILON
S31ON

JONY1
+HLONIT

o8 WIS [

Iog 918 []

NIGT1OM
NO1SId

LYLISOMSIATO
LM 110

*@VO13Ud

aNnog3y
aNnog3y

N¥30d34
SONIYdS

STUFYYY SUNISSILYOWY WO NILNIH
SHOOHS 4y3y

%

anog3ay

AINIVILNOIYd  ONNNNYISHONY3CS

|

S1Y0SS3y

oa WIS [

Jyogo1d [

*dV013Ud

aNnog3y
aNnog3y

NY¥3Q34
SONIY¥dS

SINUAY SUNISSILYOWY Y3idWYO INYOA

ww ww OodoQg O amz [J amv
a 2 4
Y @ | @]
] 0 o0od
o¥1 T- T+
CIeX X o
L d
-
3%
7
2 [
2 o o G
[Inoauvo [ aomv
[Jorasvia [Joresvid | [ww
ANO¥d
[ww ] [ww ] 3dAL Avd ¥3ddITS [Jww ]

|

ANYIASSOYYYD REEL[e))]

Aaos
alvidamis []

= @

saais []

S1S31S30 NOLLISOd _ NOLLISOdSLHOIM3D
NOILISOd 1SvT1ive

|

WNELYIIVA NQ 3OVIOTY WWYHOOUd ¥T193Y
SONILLIS OS3

|

YNILYINWNIDV MY

Ad3aiiva

|

13711
YVIO NOINId

NONSId

|

ANNOYNOD QVYNHVZLdNVH

YVIO ANdS

|

AYNILOW YOLOW UOLOW

—~

|

SANDYVYWIY N3ZILON

S31ON

£

SN STIONTHL S30.40040  3SHOY IIMUICRISIY
*d00¥A INOFHSIM

E

STINOY-LLNY 448 ¥1 I NAN JONYTEEH YOLYSTIYLS
JINIT ¥VE AVMS

E

STINOY-LLNV 3udve  WOLYSIIEV.LS
Uve AVMS

BER)

4410 30 IINH 10 "4410

110 ‘4414

NO¥3TIV,d 3dAL

J43194Y NiLNIH 8vid

3J9VSSO¥Y0D 30 IIONY  ZYUNLS
JTONV dIGWVYD

€
€

70S NV 3QuvD 1I3HITYINIA08

LHSI3H 3any

|

S3INVIYWIY N3ZILON

S31O0N

E

STINOY-LLNY Feev 1130 NI IONYTEEIH HOLYSTIAVLS
JINIT ¥VE AVMS

E

SIINOY-LINV 3dvE  YOLYSTIIEVLS
UVE AYMS

RES)

‘4410 34 317INH 10 "441d

710 "4d1Ia
o -/-

AN3W3ONId 30 1INV UNdSHOYN/UNASNOA
1NO/NI 301

¥

|

3ISSYHD 3a 19NV, ANVIHOVN
J1ONV ¥OLSVD

39VSSOUUYD 30 IIONY  ZUNLS
JIONV ¥IGWVD

SHIOHS LNOY INYAY NYOA LNOY]

_H_ INILINOYAAHA NVIAIN ¥3LLIM _H_ JONIYIHAY 4419 H_ VRNS 30 3dAL OVBINDORLS H_ 1514 Y130 ITTIVL 3SSQUINDOLS
SNOLLIANOD “3A31 NOLLOVYHL Advhins 3ZIS XOVilL

_H_ Al ‘dhELSINNG3N i 31SId 3XD3YlS i i INGWINAAT ONNLIVISNVEEA
dW3L A1V AdOViL AN3A3

100N 19U193UIOIHIN LIVIGdNIIS [ ] YOMGRE | | HON S

113HS dN11S



Exploded View

e

A/ 7777
(1T IITAT7




Slipper-clutch

Complete Slipper: TD210008

310020

210036

210037

310031

210036

210037

601003




Front/Rear Differential

601003 310004 310290

330099

310030

310033

709001 310290

709002

709002

709002

709002

—310290

310001 310021

709001

601003

\\\ 710&; /

310290 330099

310034

310030




Central Transmission (front / rear)

705004

705004

310005
601002

601002

310458 701006

310426




Front Transmission

330602
705005

\ 330602
\ 3400\04

330312-2 390024-2

390024-1
310135

310032

601017
715001

601002

705005

330328

701004

310113
310112

310120




Rear Transmission

330312-2
340071

310135
1017
g010 330602

714001

601002

310117

701004

310113




Steering

715002

715002

330602

340007

704007

601001

715001

602001

340020

715001
602001

\709018

709018

/
704007
709010

601001

340003

601001

340005

709010

713002

340007

340007

601001

701014

330591

330033

705002

330591

330033

709032

340007

705002
709032

705002

709032
705002

709032
705002




Central Assembly

310018

310156
320004

320004

320040

704006

340019

705002
705004,
\

705014

320040

704006

704006 704007

/ 704007
704004

1
1
1
1
704004
704004/,
1
1
1
1
1

705005

/
705005 310458

390024

320009

320006

330025

705002

320002

704004




Front Assembly

330591 705002
310458

330003 /
\

705002

330591
705005

330006
330591

330375 330003
330003
N\

704007 330602

330602
\
704007
704007

510035 704006
704006 330004 /704007

704006 704006 230037

/

704007 330037

1
1
:
704006 i
1
1
1
1

320003 \
704006
704006 \

230037 705029
/

\
7
704006 04008 704006 704006 \

704006 704003 830037
709032




705005

Rear Assembly g

705005

715001

330129 705005

330802 715001
\ 705005

330591

230036
330009

330309-3
——330009

330309-3
330037

390024-1

330008

320003

701001
705003, 330405

705004 \ 705029\
/ 390024-2

705002 —705002 330037 230036
705004 V705003

230036

390024-3




Shock Assembly P

330160
705008

705008

330257
FRONT
Complete Front Shocks: 230004
330181

330609 330590-4

330160
705008

705008
3303125 330011

330027
709009
330181

330609

330609 330169

330034 330312-7 330312-5
330591-3

330027

330011

REAR

Complete Rear Shocks: 230005

330312-7
330591-3




Shock Tower Assembly

330312-4 708010

708010

330312-4 \\\\
\

330312-3 745002

715002
715002 330312-3 \
715002
705004
705004

Option Parts

TD330140
TD330142
TD330141
TD330143
TD330136
TD330138
TD330137
TD330139

BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:

.70.

330137

390026

45mm GREY (32gf/mm)(2pcs)

45mm LIGHT GREEN (41gf/mm)(2pcs)
45mm LIGHT BLUE (44gf/mm)(2pcs)
45mm LIGHT RED (47gf/mm)(2pcs)
45mm BLACK (49gf/mm)(2pcs)

45mm DARK GREEN (58gf/mm)(2pcs)
45mm DARK BLUE (62gf/mm)(2pcs)
45mm DARK RED (66gf/mm)(2pcs)

708010\

330312-4
715002
708010
3303123 330312-4
715002
330312-3
715002
715002
705004
705004
330151
390026

Option Parts

TD330150
TD330152
TD330151
TD330153
TD330146
TD330148
TD330147
TD330149

BIG BORE SHOCK SPRINGS:

BIG BORE SHOCK SPRINGS

65mm GREY (28gf/mm)(2pcs)

: 65mm LIGHT GREEN (29gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:
BIG BORE SHOCK SPRINGS:

65mm LIGHT BLUE (32gf/mm)(2pcs)
65mm LIGHT RED (35gf/mm)(2pcs)
65mm BLACK (38gf/mm)(2pcs)

65mm DARK GREEN (39gf/mm)(2pcs)
65mm DARK BLUE(43gf/mm)(2pcs)
65mm DARK RED (48gf/mm)(2pcs)




Final Assembly

390085

402030

390085

705002

709032

709032

320003 704006

\

510016

510017

_——Toso0s




Parts List-Standard Parts

TD210001
TD210008
TD210036
TD210037
TD230004
TD230005
TD230036
TD230037
TD310001
TD310004
TD310005
TD310018
TD310020
TD310021
TD310030
TD310031
TD310032
TD310033
TD310034
TD310038
TD310112
TD310113
TD310117
TD310120
TD310135
TD310156
TD310290
TD310424
TD310426
TD310438
TD310439
TD310458
TD320002
TD320003
TD320004
TD320006
TD320009

A2.

GEARED DIFFERENTIAL (Complete set)
TWO WAY SLIPPER SET

TWO WAY SLIPPER HUBS

TWO WAY SLIPPER FIXINGS

1/10 ELECTRIC BIG BORE SHOCK SET: 23mm STROKE
1/10 ELECTRIC BIG BORE SHOCK SET: 31mm STROKE
SUSPENSION ARM SET: REAR (Type B 1 pair)
SUSPENSION ARM SET: FRONT (Type B 1 pair)

DIFF. GEAR 14T (2pcs)

DIFF. RING GEAR 42T (1pc)

BEVEL GEAR 17T (1pc)

MID DRIVE CLAMP (1pc)

SPUR GEAR 87T (48DP)

DIFFERENTIAL CASE (1 set)

GEARED DIFF OUTDRIVE (2pc)

SLIPPER CLUTCH PAD (2pcs)

CRUNCH SPACER FRONT AXLE (2pcs)

SHIM 10x12x0.1mm (10pcs)

SHIM 10x12x0.2mm (10pcs)

COVER SET: (FRONT DIFF 1pc, MID DRIVE COVER 1pc)
WHEEL AXLE FRONT SHORT STYLE (2.0mm) (DEX410R/2010 Spec) (1pc)
DRIVESHAFT BUSHING (2.0mm) (DEX410R/2010 Spec) (2pcs)
WHEEL AXLE: REAR (2.0mm) (DEX410R/2010 Spec) (1pc)
DRIVESHAFT PIN B-TYPE (2.0mm) (DEX410R/2010 Spec) (4pcs)
ROLL PIN 1.6x14mm (DEX410R/2010 Spec) (10 pcs)
MOTOR MOUNT PLATE (25mm) (DEX410R/2010 Spec)
MOULDED CROSS SHAFT AND GEAR SET (3 Diffs)

UJ MID-REAR

UJ MID-FRONT

DRIVESHAFT FRONT (2.0mm) (77mm) (TYPE B) (1 pcs)
DRIVESHAFT REAR (2.0mm) (61mm) (TYPE B) (1 pcs)
GEAR BOX SET: FRONT & REAR (HARD)

ALUMINIUM CHASSIS PLATE

BUMPER & SKID PLATE SET

CHASSIS STAY POST (2pcs)

BATTERY HOLDER SNAP PIN (3pcs)

BATTERY HOLDER PIN

Parts# Qty Description

TD320040
TD320244
TD330003
TD330004
TD330006
TD330008
TD330009
TD330011
TD330025
TD330027
TD330033
TD330034
TD330037
TD330099
TD330129
TD330137
TD330151
TD330154
TD330160
TD330169
TD330181
TD330257
TD330258
TD330307
TD330309
TD330312
TD330327
TD330328
TD330375
TD330376
TD330405
TD330406
TD330590
TD330591
TD330602
TD330609
TD340003
TD340004
TD340005

PLASTIC SIDEPLATES (3pcs)

BATTERY HOLDER SET (LIPO) (TYPE B)

FRONT BULKHEAD SET

SUSPENSION HOLDER ALUMINIUM:FF

SUSPENSION HOLDER ALUMINIUM: FR

SUSPENSION HOLDER ALUMINIUM: RF

REAR BULKHEAD SET

SHOCK CARTRIDGE & PISTON SET (4pcs)

REAR BRACE CARBON FIBRE (4mm 1pc)

SHOCK STOPPER: RUBBER (4pcs)

PIVOT BALL A-TYPE (4pcs)

PIVOT BALL B-TYPE (4pcs)

SUSPENSION ARM PIVOT-BALL (8PCS)

SHOCK SEAL O-RING (8pcs)

TURNBUCKLE - STEEL (M3x43mm) (2pcs)

BIG BORE SHOCK SPRINGS: 45mm DARK BLUE (62gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT BLUE (32gf/mm)(2pcs)
BIG BORE SHOCK BODY: 23mm STROKE (1pc)

BIG BORE SHOCK CAP O-RING (8pcs)

BIG BORE SHOCK BODY: 31mm STROKE (1pc)

BIG BORE SHOCK CAP (4pcs)

TITANIUM NITRIDE FRONT SHOCK SHAFT (44MM) BLACK (2pcs)
TITANIUM NITRIDE REAR SHOCK SHAFT (52MM) BLACK (2pcs)
RR SUSPENSION HANGER (INSERT VERSION)

RR SUSPENSION HANGER INSERTS

PLASTIC SHOCK COLLARS,14mm HEXES & SHOCK STAND OFF SET
19 DEGREE CASTER BLOCK ALUMINIUM: LEFT 1pc

19 DEGREE CASTER BLOCK ALUMINIUM: RIGHT 1pc
SHOCK TOWER CARBON FIBRE: FINE TUNE FRONT (4mm 1pc)
SHOCK TOWER CARBON FIBRE: FINE TUNE REAR (4mm 1pc)
HD HINGE PIN: REAR SUSPENSION INNER (52mm 2pcs)
HD HINGE PIN: FRONT SUSPENSION INNER (45mm 2pcs)
BIG BORE SHOCK PISTON SET (Spec B)

DIMEC X BALL END SET (BLACK)

2mm HEX BALL M3x7mm (4pcs)

SILICONE O-RING P-3 (3x2mm 8pcs) (S40 PURPLE)
SERVO SAVER SPRING (1pc)

STEERING KNUCKLE BUSHING (4pcs)

STEERING AXLE: LEFT (1pc)



Parts# Qty Description

TD340006
TD340007
TD340019
TD340020
TD340071
TD390001
TD390005
TD390006
TD390021
TD390022
TD390024
TD390026
TD402030
TD480003
TD490035
TD510016
TD510017
TD601001
TD601002
TD601003
TD601017
TD602001
TD701001
TD701004
TD701006
TD704001
TD704002
TD704003
TD704004
TD704006
TD704007
TD704008
TD705002
TD705003
TD705004
TD705005
TD705006
TD705008
TD705014

3.

STEERING AXLE: RIGHT (1pc)

SERVO SAVER SET

PLASTIC STEERING BRACE, REAR CENTRE MOUNT AND GEARBOX INSERTS
STEERING PLATE (NON-MACHINED ALUMINIUM)
FRONT & REAR HUB SET (FRONT 2pcs REAR 2pcs 0 Degree)
ANTENNA TUBE & CAP (1pc)

GEAR GREASE

THREAD LOCK

HEX-WRENCH SET (4pcs)

CROSS-WRENCH (1pc)

PLASTIC SHIMS (15pcs)

SPRING RETAINER, BATTERY HOLDER DISTANCE BUSHING & SHIM SET
DEX410 CAB FORWARD BODY SET (Includes DECALS & MASKS)
STRAIGHT WING

DEX410 DECAL SHEET

WHEEL RIM FRONT: 14mm HEX YELLOW (2pcs)

WHEEL RIM REAR: 14mm HEX YELLOW (2pcs)

BALL BEARING : 4PCS (4x7x2.5mm)

BALL BEARING : 4PCS (5x10x4mm)

BALL BEARING : 4PCS (10x15x4mm)

BALL BEARING : 2PCS (5x13x4mm)

BALL BEARING FLANGED: 2PCS (3x6x2.5mm) (DEX410R/2010 Spec)
DROOP SCREW M3x13MM (10pcs)

SETSCREW M3x3mm (10pcs)

SETSCREW M4x4mm (10pcs)

FLAT HEAD HEX CS SCREW M3x18mm (10pcs)

FLAT HEAD HEX CS SCREW M3x25mm (10pcs)

FLAT HEAD HEX CS SCREW M3x12mm (10pcs)

FLAT HEAD HEX CS SCREW M3x6mm (10pcs)

FLAT HEAD HEX CS SCREW M3x8mm (10pcs)

FLAT HEAD HEX CS SCREW M3x10mm (10pcs)

FLAT HEAD HEX CS SCREW M2x10mm (10pcs)

BUTTON HEAD HEX SCREW M3x8mm (10pcs)

BUTTON HEAD HEX SCREW M3x15mm (10pcs)

BUTTON HEAD HEX SCREW M3x12mm (10pcs)

BUTTON HEAD HEX SCREW M3x10mm (10pcs)

BUTTON HEAD HEX SCREW M3x5mm (10pcs)

BUTTON HEAD HEX SCREW M2x5mm (10pcs)

BUTTON HEAD HEX SCREW M3x20mm (10pcs)

Parts# Qty Description

TD708005
TD708010
TD708015
TD709001
TD709002
TD709009
TD709010
TD709018
TD709032
TD710001
TD713002
TD714001
TD715001
TD715002

M4 SERRATED LOCK NUT FOR WHEELS (DEX410R/2010 Spec) (10pcs)
SHOCK MOUNT SCREW M3 x 23mm (4pcs)
SERVOSAVER NUT : ALUMINIUM (OLIVE) (1pc)

SHIM 5x10x0.8mm (10pcs)

SHIM 4x8x0.3mm (10pcs)

SHOCK PISTON WASHER: CHROME 2.5mmID (10pcs)
STEEL SHIM : BLACK 4x6x0.3mm (10pcs)

DISTANCE SHIM: STEERING PLATE 3.0x5.0x0.1mm (10pcs)
STEEL SHIM 6x3x0.5mm (20pcs)

E-CLIPS FOR DIFF 4mm ID (10pcs)

SERVOSAVER SHAFT (OLIVE) (1pc)

CRUNCH SPACER REAR AXLE (2pcs)

LOCK NUT M3: LOW PROFILE (10pcs)

LOCKNUT M3: STANDARD (10PCS)

Parts List-option Parts

TD210010
TD210012
TD210013
TD210014
TD210015
TD210038
TD220001
TD220002
TD220003
TD230001
TD230002
TD230010
TD230011
TD230012
TD230013
TD230027
TD230028
TD230029
TD230031
TD230034
TD230035
TD310002

DJOINT CENTRE DRIVESHAFT SET

2.0mm CVD MID DRIVESHAFT FRONT SET (DEX410R/2010 Spec)
2.0mm CVD MID DRIVESHAFT REAR SET (DEX410R/2010 Spec)
2.0mm CVD DRIVESHAFT FRONT SET (DEX410R/2010 Spec) (1 Pair)
2.0mm CVD DRIVESHAFT REAR SET (DEX410R/2010 Spec) (1 Pair)
CVD REBUILD KIT (2.0mm)

BALANCING WEIGHT SET (DEX410)

DEX410 GEAR INSERT WEIGHT SET

FLEX BRACE SYSTEM SET

TUNING SPRING SET STANDARD BORE SHOCKS (FRONT - all 8 pairs included)
TUNING SPRING SET STANDARD BORE SHOCKS (REAR - All 8 pairs included)
1/10 ELECTRIC SHOCK ABSORBER SET: STANDARD BORE FRONT
1110 ELECTRIC SHOCK ABSORBER SET: STANDARD BORE REAR
DEX410 REAR ANTI-ROLL BAR SET (1.5mm)

DEX410 FRONT ANTI-ROLL BAR SET (1.5mm)

BIG BORE SPRING SET: 45mm LENGTH (8 Pairs)

BIG BORE SPRING SET: 65mm LENGTH (8 Pairs)

BIG BORE SPRING SET: HARD 45mm LENGTH (8 Pairs)
DEX410 ANTI ROLL BAR SET (FR & RRALU TURNBUCKLES)
BB ALUMINIUM SHOCK CAP SET (BLACK)

BB ALUMINIUM SHOCK CAP SET (OLIVE)

GEARED DIFF. AXLE (2pcs)



Parts# Qty Description

TD310003
TD310006
TD310007
TD310012
TD310013
TD310014
TD310015
TD310016
TD310017
TD310019
TD310022
TD310023
TD310039
TD310114
TD310115
TD310116
TD310118
TD310119
TD310145
TD310151
TD310152
TD310153
TD310154
TD310155
TD310208
TD310226
TD310229
TD310230
TD310310
TD310311
TD310312
TD310313
TD310314
TD310315
TD310316
TD310317
TD310318
TD310319
TD310320
TD310321
TD310322
TD310323
TD310324

74.

DIFF. GEAR 9T (4pcs)

REAR GEARBOX INSERT (LEFT - 1pc)

REAR GEARBOX INSERT (RIGHT - 1pc)

SLIPPER CLUTCH PLATE: FRONT (1pc)

SLIPPER CLUTCH PLATE: REAR (1pc)

SLIPPER NUT (1pc)

SLIPPER OUTDRIVE REAR (1pc)

CHASSIS SIDEPLATE: ALUMINUM LEFT (1pc)

CHASSIS SIDEPLATE: ALUMINUM RIGHT (1pc)

SLIPPER SPRING (1pc)

DRIVESHAFT BOOT OUTDRIVE (2pcs)

DRIVESHAFT BOOT WHEEL AXLE (2pcs)

GEAR BOX SET: FRONT & REAR

DRIVESHAFT FRONT (2.0mm) (DEX410R/2010 Spec) (1pc)
DRIVESHAFT REAR (2.0mm) (DEX410R/2010 Spec) (1pc)

GEAR INPUT DRIVESHAFT (2.0mm) (DEX410R/2010 Spec) (1pc)
MID DRIVESHAFT LONGLIFE STEEL:FRONT (2.0mm) (DEX410R/2010 Spec) (1pc)
MID DRIVESHAFT LONGLIFE STEEL:REAR (2.0mm) (DEX410R/2010 Spec) (1pc)
MACHINE CUT DIFF. RING GEAR 42T (1pc)

DJOINT DRIVESHAFT SET: DJOINT MID DRIVESHAFT FRONT
DJOINT DRIVESHAFT SET: DJOINT MID DRIVESHAFT REAR
DJOINT DRIVESHAFT SET: DJOINT RING

DJOINT DRIVESHAFT SET: DJOINT INPUT DRIVE SHAFT
MID DRIVE GEAR PLATE (ALUMINIUM) (25MM) (2010 Spec)
REAR GEAR BOX HOLDER (Aluminium)

ALLOY WHEEL HEX (14mm)(2pcs)(GOLD)

MID DRIVESHAFT (68mm) LONGLIFE STEEL:REAR (2.0mm)
SLIPPER OUTDRIVE REAR (LONG)

MACHINED SPUR GEAR 75T (48DP)

MACHINED SPUR GEAR 78T (48DP)

MACHINED SPUR GEAR 81T (48DP)

MACHINED SPUR GEAR 84T (48DP)

MACHINED SPUR GEAR 87T (48DP)

15T 48DP PINION - STEEL

16T 48DP PINION - STEEL

17T 48DP PINION - STEEL

18T 48DP PINION - STEEL

19T 48DP PINION - STEEL

20T 48DP PINION - STEEL

21T 48DP PINION - STEEL

22T 48DP PINION - STEEL

23T 48DP PINION - STEEL

24T 48DP PINION - STEEL

—~—————.

Parts# Qty Description

TD310325
TD310326
TD310327
TD310328
TD310329
TD310330
TD310338
TD310339
TD310340
TD310341
TD310342
TD310343
TD310344
TD310345
TD310346
TD310347
TD310348
TD310349
TD310350
TD310351
TD310352
TD310353
TD310362
TD310395
TD310396
TD310397
TD310422
TD310423
TD310441
TD310442
TD320001
TD320005
TD320007
TD320008
TD320162
TD330001
TD330002
TD330005
TD330007
TD330010
TD330012
TD330013
TD330014
TD330015

25T 48DP PINION - STEEL

26T 48DP PINION - STEEL

27T 48DP PINION - STEEL

28T 48DP PINION - STEEL

29T 48DP PINION - STEEL

30T 48DP PINION - STEEL

15T 48DP PINION - ALUMINIUM

16T 48DP PINION - ALUMINIUM

17T 48DP PINION - ALUMINIUM

18T 48DP PINION - ALUMINIUM

19T 48DP PINION - ALUMINIUM

20T 48DP PINION - ALUMINIUM

21T 48DP PINION - ALUMINIUM

22T 48DP PINION - ALUMINIUM

23T 48DP PINION - ALUMINIUM

24T 48DP PINION - ALUMINIUM

25T 48DP PINION - ALUMINIUM

26T 48DP PINION - ALUMINIUM

27T 48DP PINION - ALUMINIUM

28T 48DP PINION - ALUMINIUM

29T 48DP PINION - ALUMINIUM

30T 48DP PINION - ALUMINIUM

SPUR GEAR 81T (48DP)

ALLOY WHEEL HEX (14mm)(2pcs)(BLACK)

ALLOY WHEEL HEX (14mm)(2pcs)(RED)

ALLOY WHEEL HEX (14mm)(2pcs)(OLIVE)

UJ FRONT (1 pair)

UJ REAR (1 pair)

MACHINED SPUR GEAR 72T (48DP)

MACHINED SPUR GEAR 69T (48DP)

BATTERY HOLDER SET (SUB-C)

BATTERY HOLDER SET (LIPO)

SKID PLATE WEIGHT (30gm BRASS)

SIDE WEIGHTS BRASS 2pcs (24gms total BRASS)
SERVO SAVER SET (10th SCALE)

PLASTIC BALL JOINT SET: COMPLETE 26pcs
SHOCK TOWER CARBON FIBRE: FRONT (4mm 1pc)
SUSPENSION ARMS REAR: 1 pair LEFT & RIGHT
REAR HUBS: 1pair LEFT & RIGHT (1degree TOE-IN)
SUSPENSION HOLDER ALUMINIUM: RR Omm
SUSPENSION HOLDER ALUMINIUM: RR 2mm OFFSET
SHOCK CAP & SPRING BUCKET SET (STANDARD BORE SHOCKS) (4pcs)
SUSPENSION HOLDER ALUMINIUM: RR 4mm OFFSET
PIVOT BALL ANTI-ROLL BAR (4pcs)



Parts# Qty Description

TD330016
TD330017
TD330018
TD330019
TD330020
TD330021
TD330022
TD330023
TD330024
TD330026
TD330028
TD330029
TD330030
TD330031
TD330032
TD330036
TD330038
TD330039
TD330040
TD330041
TD330042
TD330043
TD330044
TD330045
TD330046
TD330047
TD330048
TD330049
TD330050
TD330051
TD330052
TD330053
TD330054
TD330055
TD330056
TD330057
TD330058
TD330059
TD330060
TD330061
TD330062
TD330063

75.

17 DEGREE CASTER BLOCK ALUMINIUM: LEFT 1pc
SHOCK BOOT: REAR (2pcs)

SHOCK BOOT: FRONT (2pcs)

17 DEGREE CASTER BLOCK ALUMINIUM: RIGHT 1pc
SHOCK BODY ALUMINIUM: FRONT (STANDARD BORE SHOCKS)(1pc)
SHOCK BODY ALUMINIUM: REAR (STANDARD BORE SHOCKS)(1pc)
SHOCK NUT ALUMINIUM & O-RING (STANDARD BORE SHOCKS)(1pc)
SHOCK SEAL CAP ALUMINIUM (1pc)(RED)

SHOCK TOWER CARBON FIBRE: REAR (4mm 1pc)
SUSPENSION ARMS FRONT: 1 pair LEFT & RIGHT
SHOCK CAP O-RING 10x1mm (STANDARD BORE SHOCKS) (4pcs)
SHOCK NUT O-RING 12x1.5mm (STANDARD BORE SHOCKS) (4pcs)
SHOCK O-RING (8pcs)

SHOCK MOUNT FRONT (2pcs)

SHOCK MOUNT REAR (2pcs)

PIVOT BALL D-TYPE (4pcs)

HINGE PIN: FRONT SUSPENSION INNER (45mm 2pcs)
HINGE PIN: FRONT SUSPENSION OUTER (27mm 2pcs)
HINGE PIN: REAR SUSPENSION INNER (52mm 2pcs)
HINGE PIN: REAR SUSPENSION OUTER (30mm 2pcs)
SHOCK SHAFT : FRONT (44mm 2PCS)

SHOCK SHAFT : REAR (52mm 2pcs)

SLIPPER CLUTCH PIN 2x8mm (3pcs)

TURNBUCKLE TITANIUM (M3x43mm 2pcs)

TURNBUCKLE TITANIUM (M3x28mm 2pcs)

ANTI ROLL BAR FRONT 1.3mm

ANTI ROLL BAR FRONT 1.5mm

ANTI ROLL BAR REAR 1.3mm

ANTI ROLL BAR REAR 1.5mm

ANTI ROLL BAR FRONT 2.0mm

ANTI ROLL BAR REAR 2.0mm

SPRINGS: FRONT 4.5X10.0X1.0MM (2pcs)

SPRINGS: FRONT 4.5X10.0X1.1MM (2pcs)

SPRINGS: FRONT 5.0X9.0X1.0MM (2pcs)

SPRINGS: FRONT 5.0X9.0X1.1MM (2pcs)

SPRINGS: FRONT 5.5X8.0X1.0MM (2pcs)

SPRINGS: FRONT 5.5X8.0X1.1MM (2pcs)

SPRINGS: FRONT 6.0X7.5X1.0MM (2pcs)

SPRINGS: FRONT 6.0X7.5X1.1MM (2pcs)

SPRINGS: REAR 5.0X11.0X1.0MM (2pcs)

SPRINGS: REAR 5.0X11.0X1.1MM (2pcs)

SPRINGS: REAR 5.5X10.0X1.0MM (2pcs)

Parts# Qty Description

TD330064
TD330065
TD330066
TD330067
TD330068
TD330125
TD330126
TD330136
TD330138
TD330139
TD330140
TD330141
TD330142
TD330143
TD330146
TD330147
TD330148
TD330149
TD330150
TD330152
TD330153
TD330157
TD330161
TD330162
TD330178
TD330179
TD330180
TD330279
TD330280
TD330281
TD330282
TD330283
TD330284
TD330285
TD330286
TD330293
TD330308
TD330311
TD330330
TD330331
TD330332
TD330335
TD330336
TD330389

SPRINGS: REAR 5.5X10.0X1.1MM (2pcs)

SPRINGS: REAR 6.0X10.75X1.0MM (2pcs)

SPRINGS: REAR 6.0X9.0X1.1MM (2pcs)

SPRINGS: REAR 6.5X8.5X1.0MM (2pcs)

SPRINGS: REAR 6.5X8.5X1.1MM (2pcs)

PLASTIC CASTER-BLOCK (2pcs)

PLASTIC SUSPENSION HANGERS (6pcs)

BIG BORE SHOCK SPRINGS: 45mm BLACK (49gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK GREEN (58gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK RED (66gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm GREY (32gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT BLUE (44gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT GREEN (41gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT RED (47gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm BLACK (38gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK BLUE(43gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK GREEN (39gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK RED (48gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm GREY (28gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT GREEN (29gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT RED (35gfimm)(2pcs)
BIG BORE SHOCK PISTON SET (4 SHOCKS)

BIG BORE SHOCK PRELOAD NUT ALUMINIUM (2pcs)
BIG BORE SHOCK PRELOAD NUT O-RING (4pcs)

BIG BORE TAPER PISTONS (4 x 1.0mm HOLES) (4pcs)
BIG BORE TAPER PISTONS (5 x 1.0mm HOLES) (4pcs)
BIG BORE TAPER PISTONS (6 x 1.0mm HOLES) (4pcs)
BIG BORE SHOCK SPRINGS: 45mm YELLOW (72gf/mm)
BIG BORE SHOCK SPRINGS: 45mm PURPLE (78gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT BROWN (86gf/mm)
BIG BORE SHOCK SPRINGS: 45mm OLIVE GREEN (85gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm ORANGE (91gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm BORDEAUX (99gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK BROWN (104gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm NIGHT BLUE (108gf/mm)(2pcs)
HD BALL END SET (Black)

RF SUSPENSION HANGER (LOW ROLL CENTRE)
ALUMINIUM SERVO SAVER ARM

TURNBUCKLE M3x28mm STEEL (2pcs)

TITANIUM NITRIDE FRONT SHOCK SHAFT (44MM) GOLD (2pcs)
TITANIUM NITRIDE REAR SHOCK SHAFT (52MM) GOLD (2pcs)
21 DEGREE CASTER BLOCK ALUMINIUM: LEFT 1pc

21 DEGREE CASTER BLOCK ALUMINIUM: RIGHT 1pc
ANTI ROLL BAR FRONT 1.1mm



Parts# Qty Description

TD330390
TD330391
TD330392
TD330394
TD330395
TD330396
TD330408
TD330453
TD330454
TD330455
TD330456
TD330457
TD330458
TD330459
TD330460
TD330461
TD330462
TD330463
TD330464
TD330465
TD330466
TD330467
TD330468
TD330554
TD330555
TD330556
TD330561
TD330562
TD330563
TD330564
TD330576
TD330577
TD330592
TD330608
TD330610
TD330611
TD330612
TD330613
TD340001
TD340002
TD390003
TD390018
TD390025

.76.

ANTI ROLL BAR FRONT 1.7mm
ANTI ROLL BAR REAR 1.1mm

ANTI ROLL BAR REAR 1.7mm

BIG BORE DUAL TAPER PISTONS (4 x 1.0mm HOLES) (4pcs)
BIG BORE DUAL TAPER PISTONS (5 x 1.0mm HOLES) (4pcs)
BIG BORE DUAL TAPER PISTONS (6 x 1.0mm HOLES) (4pcs)
MOULDED SHOCK TOWER SET

BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES YELLOW (51gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES PURPLE (54gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES LIGHT BROWN (58gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES OLIVE GREEN (62fimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES ORANGE (67gfimm}(2pcs)
BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES BORDEAUX (72gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES DARK BROWN (79gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm WHITE SERIES NIGHT BLUE (87gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES YELLOW (111gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES PURPLE (115gfimm}(2pcs)
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES LIGHT BROWN (119gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES OLIVE GREEN (123gfimm)(2pcs
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES ORANGE (128gfmm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES BORDEAUX (134gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES DARK BROWN (140gfimm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm WHITE SERIES NIGHT BLUE (146gfmm)(2pcs)
BIG BORE SHOCK PRELOAD NUT ALUMINIUM & O-RING (2pcs) (GOLD)
BIG BORE SHOCK PRELOAD NUT ALUMINIUM & O-RING (2pcs) (RED)
BIG BORE SHOCK PRELOAD NUT ALUMINIUM & O-RING (2pcs) (OLIVE)
SHOCK CAP INSERT (8pcs)

SHOCK SEAL CAP ALUMINIUM (1pc) (BLACK)

SHOCK SEAL CAP ALUMINIUM (1pc) (GOLD)

SHOCK SEAL CAP ALUMINIUM (1pc) (OLIVE)

PIVOT BALL (3.5*6mm 4pcs)

PIVOT BALL (3*6mm 4pcs)

DIMEC X BALL END SET (LIGHT GREY)

SILICONE O-RING P-3 (3x2mm 8pcs) (S30 BLUE)
SILICONE O-RING P-3 (3x2mm 8pcs) (S50 CLEAR)
SILICONE O-RING P-4 (4x2mm 8pcs) (S30 BLUE)
SILICONE O-RING P-4 (4x2mm 8pcs) (S40 PURPLE)
SILICONE O-RING P-4 (4x2mm 8pcs) (S50 CLEAR)
STEERING PLATE MACHINED ALUMINIUM

SERVO MOUNT MACHINED ALUMINIUM

BODY CLIP SMALL (10pcs)

LiPo FOAM SPACER

ROLL PIN 1.7x10mm (10pcs)

)

Parts# Qty Description

TD402001
TD402007
TD480001
TD490015
TD510001
TD510014
TD510015
TD701002
TD705001
TD705009
TD708001
TD709003
TD709004
TD709005
TD709006
TD709007
TD709008
TD709040
TD709041
TD709042
TD709043
TD709044
TD709045
TD709046
TD709047
TD709055
TD709056
TD709057
TD709058
TD709059
TD711001
TD712001
TD712003
TD713001
TD714002

DEX410 CLEAR BODY SET (Included DECALS & MASKS)
DEX410 KUHLER BODY SET (Includes DECALS & MASKS)
DEX410 CLEAR REAR WING

DEX410 GENERIC DECAL SHEET

WHEEL HEX FRONT (2pcs)

WHEEL RIM FRONT: 14mm HEX WHITE (2pcs)
WHEEL RIM REAR: 14mm HEX WHITE (2pcs)
SETSCREW M3x4mm (10pcs)

BUTTON HEAD HEX SCREW M3x6mm (10pcs)
BUTTON HEAD HEX SCREW M2x6mm (10pcs)
SERVOSAVER NUT : ALUMINIUM (1pc)

ALUMINIUM SPACER 8x3x1.00mm (4pcs)(GOLD)
ALUMINIUM SPACER 8x3x2.00mm (4pcs)(GOLD)
ALUMINIUM SPACER 8x3x2.8mm (10pcs)(GOLD)
ALUMINIUM SPACER 8x2.5x3mm (10pcs)(GOLD)
ALUMINIUM SPACER 6x3x0.50mm (10pcs)(GOLD)
SHOCK TRAVEL SPACER 7x3.3x2mm (10pcs)
ALUMINIUM SPACER 8x3x1.00mm (4pcs)(RED)
ALUMINIUM SPACER 8x3x2.00mm (4pcs)(RED)
ALUMINIUM SPACER 8x3x2.8mm (4pcs)(RED)
ALUMINIUM SPACER 6x3x0.50mm (10pcs)(RED)
ALUMINIUM SPACER 8x3x1.00mm (4pcs)(OLIVE)
ALUMINIUM SPACER 8x3x2.00mm (4pcs)(OLIVE)
ALUMINIUM SPACER 8x3x2.8mm (4pcs)(OLIVE)
ALUMINIUM SPACER 6x3x0.50mm (10pcs)(OLIVE)
ALUMINIUM SPACER 8x3x0.50mm (4pcs)(GOLD)
ALUMINIUM SPACER 8x3x0.50mm (4pcs)(RED)
ALUMINIUM SPACER 8x3x0.50mm (4pcs)(OLIVE)
SHIM 3.5x8x0.5mm (4pcs) (BLACK)

PVC WASHER (2.1*3.5*0.2mm 16pcs) (GREY)

X-RING FOR DIFF 8.8mmDia (10pcs)

BATTERY HOLDER ALUMINIUM BUSHING 5x2x4.5mm (4pcs)
WHEEL DISTANCE BUSHING ALUMINIUM 6x5x1.5mm
SERVOSAVER SHAFT (1pc)

WHEEL CONE REAR (2pcs)



T

(17117777



T

(17117777



Team Durango Ltd

ARRMA Durango is registered in Derbyshire, England, UK

Internet:
www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all associated
material are copyright © Team Durango Ltd. No part of this
owner’s manual or associated material may be reproduced
or distributed in any medium or media without the express,
written permission of Team Durango Ltd.

Team Durango Ltd

ARRMA Durango Z§21E£FT : Derbyshire, England, UK

T TJYA |k
www.team-durango.com
support@team-durango.com

AREOAHNRITEEIEECKLIYVRESATLET,
RKEDODRABRD—ERFE f= X £ &R EFTeam Durango Ltd[Z & 5

EEDOFAIELICEMEE I OIFERILELFES,

Team Durango Ltd

ARRMA Durango is in Derbyshire, England, GroB8britannien
registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehérige
Material unterstehen dem Copyright Team Durango Ltd.

Kein Teil dieser Bauanleitung, oder dazugehédriges Material
darf weder kopiert, oder in jegliches Medium vertrieben
werden, ohne die schriftliche Zustimmung von Team Durango
Ltd.

Team Durango JE4R {58
ARRMA Durango HJEx4& 1t : Derbyshire, England, UK
PILBIER

www.team-durango.com
support@team-durango.com

AFARSEBEXESASE, EFBMETeam Durangoffi
B. FKZTeam Durangoifml, ik UEMFLEES

A/ 777772
(17117777



B30014-V1.0

www.team'd“rango.com All rights reserved. © ARRMA Durango Ltd 2013.



